L= 9y
e BT EE
HKIS

BT I T EMREIEKBL TSV, XERTHERARMICBT BHALLEEL,
ABRE, FRICRTEROHIRMAATEETT

Emd L—o o993
RS EEETI
32— K No. 70020—AM107
d—p— .z | SVEY O FYILIAATAR DBA-CY4A
@ ¥vSUTAILTF A RAR—YNv%S  DBA-CX4A

IOV |, @ 4B11

£ =® @ 2007 &8 B~ 2009 5 11 B . (2 2008 & 12 B~ 2009 & 11 B

& = OHKS L—> o8 hoavid, BERIETV O VAT 7Y ) —F—%ETY, )

RA—I\—/\TJ—270—T 4 LA—DMEeEMHIFT 510, T4 LA —FFHNITBL TS,

OBEEMOERIF 2017 F 1 AREEFTOHDTY .
2017 1 AUBICERIN-EFBAOHESICOVTIE, BELORFBEFTEEVEDLELZEL,

EREgm &  E04521-MA0170-00 2017/1/10 #ERL Ver.3-1.01 (ZMMiHTE. &#) (#) IvF-~—- IR

(FC®HIC

COEFHKS L= 0099 avEBBERNLFOEEERIZHYMNE S TSVET, BFIFELTEMERITKREL. BTIT

BTRIIXEICEHIATVWINBTEZTYREICTHERACLE S,

AEFRT FETIRNDT BFHA LS,

OAREFABRERLICEF T TWVIEE, HBLELEPMOALZADBROIEETERAICHILT BBDICFH> T EERLVEER
BHEZEHLTLET,

OB ERNIIE=ZENAERRUMBEREREALCEITKYRIFLBFICONTIE, HHTE—UZOEEZZEVIRET
DTHLMEDHITTELIESLY,

OAEUREFEALTELEEN. BEIERSLUZNICHET 2EA., F1-. BBELZFRATLIENTELRVI LITK DB
KFICOEFEFELTIE, —UIOMEFW-LMET,

OARMRE/ —VIIEFHEREEICHESIATEYET, / —IILEHFHLSNCERM T IEEE. AEROMEE - TR URLEIC
DWTHREELzLARET,

OFREGIIBARENTOEAZBEMNICEFEIN-LDOTY, BATEERALAVTEEL,
This product is designed for use in Japan only. It must not be used in any other country.

OFREGDIKRIIMNEREZED. KBRD-OFELCERZT I LAHYFET,

OAREFFELCBIRT DA ENHYFEFTDTARURLEAREDESZ THERILLELN,

O HEDROHREBRARUVAED CENERELORFTEETHBELELELLZEW, BRERTT L&, BHREG - 3—FNo. -
BHFEPENL - TR EINEICHBEASIEE,

BYLLETOEE FEREELKEMBVVALLKEDCTROFEEELLTHETLTIEE,
AETHTROLSLREFFEAL. PERRUEEE~ORBLALERLTOET,

A%‘% EEGERESEE. XEEEEE S AEEAHDEBE

oy, (EENGERENREERSBRABEENGBE (AR
A;ji,g‘ TKMBORENEE SN DS
GEKWHB L . LHUEWARETER SN MIBE [HI5 12, EHRBRUHEE] )




B=
= ([

BRYI— ML IBENROWBRUEE - KKZEHLET E1HIC, ROZEEZTFHTLIESLY,

TNNYTUDIAFTRAEFDZ—ZIFILERHN L THLEEETH>TLLIEZELY,

COARVAENTEEE. FRLEVWKSICORIZEFE >THLTLLEELY,

N =
NE =
OAREINBFERIFIEIZTHELTLCEELY,

CREALECLICEY. REOBAEI VU UNENSBNAAHY ET,
- KEDUREERESBAAHY ET,

OFEZIRDDFNCT D VI —LADEEAFIACH (FTHATHRCGVER) (CTHA> TSI EEERALTIESL,
- RIETHENDHYET,

O/ THIZERYAALLE VL SITIIRFENFTTENTLLEE,
BRI VO UVICAYI VD UNRIET AR HY FT,

Oy FDEHEARE/N—V YR MIEBHELTHY FT . BFHAIICER. RAOENCEERRALTIESL,

O/ —TILIR—YDEUFTIHTESN LIEA—D—RITDERFEEZLFEATHLITOTLESZLD,, BHEESBSFRITHEWNESE,
A—H—ICTTEHALEZL,

OXHGDIFNIEEITIToTLEEN, FBELY, BV avIEEXAVTLEZN, REFFRROEEDRRIZL Y
F9,

ORI, Fv MEREYATETHRICHA T T EEN, BEUEISHFTEITS &, RILEORCASBIELET.

O FEED =, —FFMITENT / —TILARA—VIITHEXEHRELGEVESITRE LTI,

X, /—=RNURA—=YERMFTHEE. MRATIREHFEVE S ICERNATEHRICET—F T LTLEEL,

@/ T—J0—KEDT 4 LA —DOFTHRIETERMICITE > TLESL,
(X#rDBEZ)3,000 ~ 5 000km Ff=l 35A~6+4A
T 4 IILA—ILRIFEY TH, mE A—N—N\J—JA—PAT1IILFZ— (¢ 200)
KREFTODAVT T URIEEBDRENMET LETOTHEMICHESELAENTCESL,
BL. BFRAAZRVBRRICEYELENERBYETOT. FRESICEK>TELBYAVILLVEBEIZROORME - BREHED
LET,
KERDAVTFURERD L. AUGOMRENSHBETELAVENY D, EFOIT7 I7O0A =220V HEHANENT
RMAZREFERICRMTEALGY ., TP VT, BEZ5IEFRIIBALDHY T,




BRI A&

1.

J —I)LN—YEW L

TRRLR

FHCE->TIEI7Z7I70*2—42 R ML RAER (B
KREIEHSE) CEESATHVET., FOBSTENLOK
ICTE ThLYRLUFT20) 2FALET, HHHLLHT

HROE. BETHNETHABCLEEL,

)

)

(€)]

O]

®)

(6

M

®

9)

NYTYDIAFREF (=) hbr—INE—3FLE
oL TLEZELY,

I7T7ArA—=2Eo0hoaRIF2EHLTLEEL,
(1)

Y923V R—ANSTA—NAR—RERNTLES
L (E1)

I7ZILAYRZEESLTLSESEL, (E1)

R—RNVFEPEH, YU avk—RETTHY—F
T—RTyNE—RTERALTLESL, (E1)

DU T245ENL. ITEY FERHLTIEEL,
(1)

IFO)—F—RATHLN—FRRY v TEHLTL
£, (K2)

RILEEDZSH, TF7H)—Fr—AOF7EBI LT
s, (B2)

I7O = 7r—ATFT YD ITFTIArA—2 Y ER
SFLTLESL, (E1)

kLY R E REEERRSIK
I7ON—FT—RT v\ IFHY—F
I7TAA—R LY o rmART
TJAa—N\AR—X I T7ILAVE
AN

PovaVR—R —

IT7EY b
X1
IF7H—Fr—R
/D7
N—RRy VT

RS_AM107_3-1. 01




2. v bX—YE{TIT
M) H52 328, Foh—RZ v T 12 #RFH TS

LY
AT BRRE, = OEICHIRD O —ILT—TEE#ELGEL R—R =y FILERM T BEIE. * CEIZHR
TI7RALEWLESICLTLEESL, (B3) DO—LT—THEEEBBRELTIT7RALE
WESIZLTLEEL,
TRRALR
R—RZy FIVEFTHROHAALER, EULIEZANTS
5121 ~ 2 EEEFEORAATLEELY, R—RZw FLIEFETHOAALE R, BOHIE
(FEEEAEM T 2 £ THROADMBETH Y EEA) FRVTESICT ~ 2 EEMORAALTLEEL,
(EEI T 2 FETHOAOBEIEHY FHA)

YovavnaT

7

R—R=wTIL¢p 12

&3]

) T7I7RA=FE2 DO Y HIE) ATT7I7AT7ETRINA FITHEHFRAELZNESICLEASR S DRBEICN 2 &
FHREL. FYM—YOMA4EREZFEALTEMHFTLESL, COBERZMHTELLLSIICLTLESLY,
(fEft+ ~JL2 2.0~ 3.0N'm{0.2 ~ 0. 3kg'm}) (K4. H6)

NT—270—KK Yaqvbk—R ¢80 R— 2\ K4 48
- I7JA4A—4
o PEE 2 a8
| ¢ 80
— : | ru
{81 ] B
\\ ] \\Il \
IF7I2AF7ETRI4T
R— RN R # 56
R—R/\ K# 48 X 4




ANTE

IR BEOBENAAHYETOT, T7I70L1—220Y NTJ—70O—KIK,
IF7OAF7FTRINA FIXFEHIZEB L TLESLY,

NI)—=TO—REKETTIATETENRA TEU 52U K o DT THEZERIT ALK S [THAFIF TS,

Yaf v bkR—X¢ 80

m / 17;1:;—9 l}\“'j—j|:|—$14<0)F§Eoﬁ:ﬂiﬁ(j‘ﬁ] lIT’?DD‘—S’E)*)‘@FﬁE’)TCHﬁUﬁl
zj/ 7
I77Aa @ @
B TET4H
Avtrs
i N Y 4 Y4
L] CCICERER AN S %4&)!_'@o\tu5 Wﬁb}aarus $4&)L,7J'>\‘CL\5
IZLTLESL,

NJ)—7Aa—KIK

JANEY

IF7I7AF7FTENRATIZBRIFHTHET R VF AL MIFHESHENTSIEEL,
DILENMET LI VO VR - RIS OLA BN HY FT

(3) BEBDAIL FESL, Fv b=V EFERALTRT—No. 1
ZRFFLTLSEEL, (R5, E6)

F—AR7—T)L

5 RS_AM107_3-1. 01



@) Fv bR=VERMFLTIESLY,

(Bs.

6. ®7)

PRI

@O0

1. R7—7a—%K{K 12. R+ M8-35 G-1. T770A—2 Y (HIF)
2. I7I7ATFETENAT 13. RFYUTI9y % M8 G-2. 7O—/fR—R (#HIE)
K27 B2 DAY G 14, FL—rTvydxv M8 G-3. 7—RH—TJ )L (HLE - BER)
4. DaA U hrR—R ¢80 15. R & M6-15

5. YaA v hik—R ¢ 65 16. RFY2TTvy % M6

6. XF7—No.1 1. FL—=rT v+ M6

8. ARART— 18. 752+ 9 bk M6

9. h—R/INU K #56 20. RR—H—

10. R—R/AV K #48 21, ho—

1. R—RNV K #40 2. EX M4

X6

B) FYrNR—IDNRTABELEFSLBEVNKSICHEEFRD
TLEEW, HBNRE Tz, R—RNVE-RIL %
BELTLEEL, TOBKR—Z/NY K- RIL FEHEDT
FERWWESICLTLESL, (B10)

TRRLR

NT—=7A0—KEOKR—R/NY FEHH DT, TEDE
RIZK YT £ERBTEDIHZENHY FT,
(FSAN=—FNETITOTY, RV RALUFEALAY
TELOBBRCFEALBNTLESL, PLEHFTEA
THERFNZEZMBEL TRHDTLEEL, )

WOTEDENT—TA—KENEREFHIET 2156
AHYES, G LY :2.0~3.0Nm { 0.2~0.3 kg'm 1)

Py

N
k,

1. AART—%2PaA Y b R—RIZHTH S,
2. R—RNY FTCRART—EDaA U b R—R%E
H#FDHIT 5,




(6) M8ZEBEICITHY Mo TOREHIF TSI,
(X 8)

(N 759 FMZAT—No. 2 ZRFIFLTLEZEL, (B9)

KBEFBERTY, EWITRMATLTHEHLZToTIEEL,

¢7.0
I7%U b

55mm

38mm

(@3]

18

I7EY k

7. Z7—No.2

15. RJ)L b M6-15

16. RTY2TITvT % M6
17. FL—rT 9+ M6

18. 252+ vk M6 A)
AER

#AMLRIE

®) TF7HY FEEMMEUTIT TS,
(B5. @9, ®10)
MWEYY Yy TEEERLEY)

(9) T7704A—FE HITaRIFEERL TS,

ARy TFYDTAFRIHEF (=) [Z5—TLE2—IFILER
fFFTLFEEL,

|10

RS_AM107_3-1. 01



AT T R DOHERR

IO URERIDOREE IO URBROMER
HRIEH HR BRI HR
RAT - h—REORENEE-> CNELD. EEH b L7RADLND.
RyTUORATARFIT—TNE—S SN B2 IEERN LEABVAL—AILT D UER
PERICHRIT T 5hTNSD. ML BB
R—RAY FAERICHE > TV BRI LDTFHEEBVD.
R F - T v FEOROENIZE D, TA RS TRECREE GV
BT T =B @A DR E T L TLOBLD. IUDUERLEL. AU FABATNE LA
(B ERUTERDAH{T 1T SR
N=YU R
No ] % LS "% No L . S ik No ] AR &%
R7—7o— y | ¢ 200 N iy, R—2R @
W %k | ‘g0 | [1ofr—=srRl3l 50 | 8 | f19] U5 ¢ 12
74595 @ #* % | #0 @ N8 £
2| 7% 1 1|k—=s8 k|2 20| 2x—4—
NI - —
Yoay . =
3| 7157 | ; } 2| Kur o |1 % we-35 | 21| H5— @)
Taf vk ¢ 80 RARTYG @ . %
sl 7277 2 @ s | [13] 5o |1 w |22 EX Ma-10
| vaavb | @ 65 1Lyl ZvT |4 e ||8| #1597 5|~
R—2 L=70 PP =/
6| 2F—No. 1 |1 Q 15| ALk |3 % Me-15 | 24| 27 vh— |1 | Py
_ 2Ty N
7| 25— No.2 |1 16l "o |3 @ M6 | |25| Enimsienm s
R = O TL—v
8| AAzT— |1| N\ |eo0m 17| 5505 (3] (&) | we ||
RN N =N I 20
g|m—zsv k1| (B | w6 [ 18] 5777 |2f &) | we ||

- g8

RBEITEER L TV OIS, BEEZEERT SAIICEBTAERRET > TS,
OLEREBBIRSAN—DERETT, BDTEELTILEL,
@1 —H—T o aFLICRBEINTVEFEUNEEMEZFITRBELTIZEL,

OR—/X—NT—TA—T AL A —DHREEHFTT S0, T4 LI —DOXBITEHMIZITo>TLESLY,

(KBDOBEZX) 3,000 ~ 5 000km #1345 A~6+4A

BL. FRAERUVRREICEYVEHVNEGYETOTHENERICEK >TRIEHORBESTITHLET,

T4 ILE—IFRIFEY TS,

B A—/R—I\TJ—TJ0— ¢200XBEI4ILE—
OHEZNBRBIIEFHCHE TEIETITHAES, DI EMAEFITKEL TS,

OETH. BEF - ER - FHEOELEAH >HBEICIE, 2 —F—I a7 THRBLTLE S,
OXRHEREELSNDHE, BT ROF—F—DF=OICEIRGRAZEEHBEL S,

ORUBREHENSINTIRICIE, BTEMEFIKBELTILEEL,

T79—H—EXICD\T

AHRIEATIBEVELERE, EMFRELEEISELORTEETESHAVEDE S,
AEDRBERNBIE, FPEELICEET S ENHYFETDTHOMLHITERLIEZEL,




L E RACING SUCTION

NAME OF PRODUCT| Racing Suction Intake Kit
PART NUMBER 70020—AM107

APPLICATION MITSUBISHI ~ GALANT FORTIS DBA-CY4A
GALANT FORTIS SPORTBACK DBA-CX4A

ENGINE 4B11
YEAR 2007/8-2009/11 / 2008/12-2009/11
REMARKS

Published in January, 2017 by HKS Co., Ltd.
(Unauthorized reproduction is strictly prohibited.)

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory service manual.

SAFETY PRECAUTIONS

WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impacts. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).

- Replace the filter element at regular intervals:
(Recommended) Replace every 3,000~5,000km/2,000-3,200miles or every 3~6 months.
Replacement filter elements are sold separately.

Do not wash the filter elements as the filtration properties will be degraded.

- However, there are certain conditions where, depending on dirt buildup, the filter may need to be replaced earlier
than the above recommended intervals.

- If the vehicle and the product are not maintained properly as mentioned above, the product may not perform
properly and the airflow meter sensor may not be able to detect the intake air volume accurately; it can lead to
engine damage or bad conditions.

9 RS_AM107_3-1. 01



ADVICE:
@ This product was designed based on and for the factory vehicle; however, additional fuel settings may be necessary
depending on vehicle application.

INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

ADVICE:

If the airflow meter sensor is secured with Torx screws (see the
illustration on the right), A Torx head size T20 must be used to The head shape of the Torx Screw
remove the screws.

(1) Disconnect the negative terminal of the vehicle’s battery.

(2) Disconnect the connecter from the airflow meter sensor.
(Dia.1)

(3) Disconnect the blow-by hose from the suction hose. (Dia.1)
(4) Remove the air element. (Dia.1)

(5) Loosen the hose clamp to remove the air cleaner upper
case and the suction hose together. (Dia.l)

(6) Remove 2 clips to remove the air duct from the air cleaner
lower case. (Dia.1)

(7) Disconnect the harness clamp from the air cleaner lower
case. (Dia.2)

(8) Remove the bolts to remove the air cleaner lower case.
(Dia.2)

(9) Remove the airflow meter sensor from the air cleaner
upper case. (Dia.1)



2. INSTALLATION OF KIT PARTS

(1) Install the supplied 12mm hose fitting.
To prevent air leakage, wrap the threaded section with
Teflon tape. (Dia.3)

ADVICE:

After tightening the hose fitting by hand, tighten it another one
to two turns with an appropriate tool. (It is not necessary to
tighten the fitting to the point where the nuts touches the pipe.)

(2) Assemble the components as illustrated in Diagram 4. Ensure that the factory airflow meter sensor’s factory O-Ring is
seated correctly, while making sure it does not get pinched in the airflow adapter pipe. Tighten with the supplied M4
screws. Do not over-tighten. Tightening torque: 2.0~3.0 N-m (0.2~0.3 kg-m). (Dia.4, 6)

Joint Hose 80mm

m Airflow Meter Hose Clamp #48
Sensor

Filter Assy

Joint Hose 80mm

Wl 10/

SIDE VIEW FRONT VIEW

Airflow Adapter Pipe
Hose Clamp #48
Hose Clamp #48 Dia. 4

1 RS_AM107_3-1.01



/\ CAUTION

To avoid engine malfunction or damage, please install the airflow meter sensor,
the Filter assy, and airflow adapter pipe correctly.

Joint Hose 80mm
n Airflow Meter

Filter Assy Mounting Airflow Meter Sensor Mounting
Sensor
Airflow @ @
Adaptor
Pipe
A 3 \ V' 4 h 3 \ V' 4
i Angled Gap Angled Gap
Do not leave N N A Y Y
, gaps here.
Filter Assy
/\ CAUTION

Do not remove the airflow adapter attachment.
The seal can become degraded, which can lead to engine trouble or damage.

(3) Remove the bolt from section B and temporarily install
the bracket No.1. (Dia.5)




(4) Temporarily assemble the kit parts. (Dia.5, 6, 7)

OO0

iB

1. Filter Assy 11. Hose Clamp #40 21. Collar
2. Airflow Adapter Pipe  12. Bolt M8-35 22. Screw M4
3. Suction Pipe 13. Lock Washer M8 G-1. Airflow Meter Sensor (Factory)
4. Joint Hose 80mm 14. Flat Washer M8 G-2. Blow-by Hose (Factory)
5. Joint Hose 65mm 15. Bolt M6-15 G-3. Ground Wire (Factory-B)
6. Bracket #1 16. Lock Washer M6
8. Universal Bracket 17. Flat Washer M6
9. Hose Clamp #56 18. Flange Nut M6
10. Hose Clamp #48 20. Spacer M8

Dia.6

(5) Position the assembly to the vehicle avoiding unnecessary
contact with other parts of the vehicle. Once the position
is determined, secure the assembly to the vehicle using the
supplied hose clamps and bolts. Do not over-tighten the
clamps and bolts. (Dia.10)

ADVICE:

Use of proper tools can help avoid over-tightening of the hose
clamps. Screw drivers are recommended.

Do not use boxed wrenches since they tend to tighten with
more force. If over-tightened, the filter assy may bend or be-
come damaged.

(Tightening torque: 2.0~3.0 N-m {0.2~0.3 kg-m})

Completed

1. Position Universal Bracket onto Joint Hose as shown.

2. Slip Hose Clamp over the bracket and onto

the hose.Tighten the clamp.

Dia.7

RS_AM107_3-1. 01



(6) Drilla 7mm hole on the air duct referring to diagram 8.
The measurements on the diagram are just for reference.
Before drilling the hole, place the air duct on to the vehicle
to measure the proper location.

(7) Temporarily install the bracket No.2 to the air duct. (Dia.9)

View from the rear side

X
Air Duct

7. Bracket #2
15. Bolt M6-15
16. Lock Washer M6
17. Flat Washer M6

18. Flange Nut M6 Dia. 9

(8) Install the air duct. (Dia.5, 9, 10) (Reuse the factory clips)
(9) Reconnect the airflow meter sensor connector.

(10) Reconnect the negative terminal to the vehicle’s battery.




CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
e Make sure all pipes and hoses are routed and connected correctly.
e Make sure all hose clamps are tightened.
o Make sure the negative cable terminal is securely attached to the battery.
o Make sure all bolts and nuts are tightened.
o Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
e Make sure air is not leaking.
o Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
o Make sure the installed parts are not hitting each other.
e Make sure there are no issues idling.
e Make sure there are no loose parts after the engine is stopped.

N—=YY R I
No Description Qty| Image Remarks No Description Qty| Image Remarks | |No Description Qty| Image Remarks
, 200-80 i - @
Filter Ass N Hose Fittin 12mm
1 y |1 @ mm 10[ Hose Clamp | 3| K__k #48 | 19 g1
Airflow gy, M8
2 Adapter Pipe | 1 11| Hose Clamp [2| b | #40 [|20| sSpacer |1
3 | Suction Pipe | 1 :5 12 Bolt 1 % M8-35 | |21 Collar 2 /
. 80mm
4| JointHose |2 @ L=55 | [13|Lock Washer |1 @ M8 | |22 Screw 2 % M4-10
. 65mm .
5| Joint Hose |1 @ 70 | [14] Flat washer |1 ms ||| Tewrap 5|~
6 | Bracket No.1| 1 4 15 Bolt 3 % M6-15 | |24|  Sticker |1 %
Instruction
7 | Bracket No.2 | 1 16| Lock Washer | 3 @ M6 25 Manual 1 s
Universal N a
8 Bk |1| S |8omm | [17] Fiat washer |3 me | [26
9| Hose Clamp 1| B | #56 | |18| Flange Nut |2 :«@'/. M6 | [27

MAINTENANCE

Proper daily maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.
- If the vehicle becomes damaged, have the repairs performed by a professional.
- If you experience abnormal noises, scents, or vibrations from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

RS_AM107_3-1. 01



S®

http://www.hks-power.co.jp/

s IvF-U— IR

T418-0192 #EEELT=EMILIL7181
HKS Co.,Ltd.

7181 Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

BMITE S - Sns
Unauthorized reproduction is strictly prohibited.

16



